
Document part #166784-IS 
Rev. 6/08 

 
 
 
 

 
INSTRUCTION SHEET FOR INSTALLATION OF LIFTING BAIL KIT (MK #166784) ON MK CX-3 

 
Item MK Part 

Number 
Quantity Description 

1 101196 2 Nut, Hex, 5/16-18 
2 151747 2 Washer, Lock, Split, 5/16 
3 151754 2 Washer, Flat, SAE, 5/16 
4 152467 2 Screw, Hex Head, 5/16-18 x 1-1/2 
5 157852 1 Assy, Water Tank 
6 166781 1 Lifting Bail, MK CX-3 
7 166782 2 Spacer, 5/16 x 3/4 x 3/8 
8 166783 2 Screw, Flat, Hex Socket, 5/16-18 x 2 



Document part #166784-IS 
Rev. 6/08 

 

 



Document part #166784-IS 
Rev. 6/08 

 

  
 1. Insert block under front of saw frame. 2. Remove tube bolt in front of left wheel. 
 

  
3. Remove blade guard by removing 3 bolts from 
inside of guard. 

4. Remove tube bolt in front of right wheel. 

 

  
5. Remove bolt from forward end of control panel 
on left side of saw. 

6. Remove bolt from forward end of control panel 
on right side of saw. 

 



Document part #166784-IS 
Rev. 6/08 

  
7. Put lifting bail (Item #5) in position, and using 
flat head screw (#7) and spacer (#6), screw 
lower right leg through casting into tubing. 

8. Again using flat head screw (#7) and spacer 
(#6), screw right lower leg of lifting bail (#5) 
through casting into tubing. 

 

  
9. Using screw (#4), washer (#3), lock washer (#2) and nut (#1), attach upper tabs of lifting bail to 
forward holes in casting and control panel. 
 

 
10. Replace blade guard. 

 


